A
<\\\<(163 174

' WHEN SHIPPING TOOL
: IN ORIGIONAL CARTON
'} 1 FOR SERVICING,

+ REMOVE FIG. 114
' (TABLE LOCK HANDLE)
| AND REPLACE WITH

)

Vi

-
=

.
S

NN

-
/

NOTE: » THE SHIPPING BOLT,
NOTCH IN CAGE + NO. 06-75-0600 OR
SHOULD OVERLAP { ABOLT WITH A 3/8-16

. THREAD. LOCK THE
. TABLE ASSEMBLY TO

GAP OF BEARING @ﬂm
| THE RIGHT AT 50°

SUPPORT HALVES. [

1 AQO/
A156 20 A137

FIG. PART NO. DESCRIPTION OF PART NO. REQ. FIG. PART NO. DESCRIPTION OF PART NO. REQ.
* 1 06-82-5560 10-24 x 1/2 Pan Hd. Slt. Taptite T-25 1) 107 42-92-1085 Bearing Clamp Cover 1)
2 02-80-6100 Bearing Shaft Assembly (2 108 42-92-1090 Axle Cover (2)
6 02-40-1060 Linear Ball Bearing 2) 109 42-92-1100 Torque Arm Cover 1)
7 02-80-0130 Needle Thrust Bearing 2) 114 43-62-1052 Table Lock Handle 1)
8 06-10-1153 5/16-18 x 1-1/4 Carriage Bolt (1) *115 14-34-0205 Adj. Knob Assembly (Incl.06-55-1985 Nut) (1)
11 06-55-2710 7/16-14 Hex Nut 1) 119 43-82-0150 Bevel Angle Indicator 1)
12 06-57-1100 10-24 Locknut (1) 122 43-84-0860 Hex Insert (1)
13 06-57-5045 5/16-18 Locknut (2) 123 43-98-0610 Knob (2)
17 06-81-3172 5/16-18 x 1 Hex Drive Taptite Screw (6) 125 44-10-0330 Fence Clamp Lever 1)
18 06-82-3792 8-32 x 3/8 Flat Hd. Taptite T-15 (2) 128 44-20-0255 Detent Lock 1)
19 06-82-5270 6-32 x 1/4 Pan Hd. Slt. Taptite T-15 (2) 131 44-60-1095 Traverse Pin (2)
*20 06-82-5314 10-24 x 1/2 Pan Hd. Slt. Taptite T-25 (27) 132 44-60-1410 Lock Pin (2)
21 06-82-5338 1/4-20 x 1/2 Pan Hd. Taptite T-30 (4) 133 44-66-6060 Clamp Plate (1)
28 06-82-8844 8-32 x 3/8 Pan Hd. Machine Screw 2 134 44-66-6070 Mounting Plate (1)
31 06-82-9680 1/4 x 1-1/2 Cap Shoulder Screw Q) 135 44-66-6080 Detent Plate Q)
33 06-83-6035 1/4-20 x 3/8 Hex Socket Set Screw (2) 136 44-66-6110 Kerf Plate 1)
34 06-83-3125 1/4-20 x 3/4 Hex Socket Set Screw (2) 137 44-66-6121 Detent Ball Plate Assembly (1)
35 06-83-3126 3/8-16 x 3/8 Hex Socket Set Screw 2) 138 44-66-6170 Locking Plate / Rod Guide 1)
37 10-15-0600 Trilingual Label 2) 140 44-72-0010 Miter Scale Pointer 1)
41 10-15-9460 Warning Label (2 141 44-72-0110 Bevel Scale Pointer (1)
42 10-15-9480 Warning Label 1) 144 44-86-0600 Overtravel Spring Retainer 1)
44 10-20-1250 Label (1) 145 44-94-0350 Guide Rod (1)
51 22-38-0150 Cable Clamp 3) 146 44-94-0405 Extension Rod (2)
59 28-04-0360 Torque Arm 1) 153 45-04-0910 5/16-18 x 7/8 Pan Hd. Taptite Sems T-30 (5)
60 28-06-1055 Table Assembly 1) * 155 45-06-0559 @ Seal Kit 1)
61 28-06-1060 Base Extension (1) 156 45-08-0330 Table Shaft (2)
62 28-06-1080 Base 2) 158 45-14-0250 Bearing Support Shim 1)
63 28-12-0150 End Cap (1) 159 45-58-0333 Bevel Clamping Stud (1)
65 28-35-0020 Left Fence (1) 160 45-60-0611 Cam Roller Support Assembly (2)
66 28-35-0030 Right Fence 1) 162 45-76-0450 Guide Tube (2)
67 28-35-0040 Adjustable Fence (1) 163 45-76-0460 Auxiliary Tube 1)
68 28-90-0271 Bearing Support Assembly 1) 164 45-88-8460 \Vertical Adjustment Washer (1)
72 28-90-0281  Auxiliary Tube Support 1) 165 45-88-8540 Thrust Washer 2)
76 31-58-0200 Traverse Lock (1) 166 45-88-8805 Nylon Washer (1)
79 34-40-3000 O-Ring (2) 167 49-96-6205 Blade Screw Wrench (2)
84 40-50-8170 Spring 2) 169 14-46-2060 Clamp Mechanism Kit 1)
85 40-50-8190 Disc Spring (2) 170 45-04-0730 10-24 x 1/2" Shoulder Screw 1)
86 40-50-8610 Conical Spring 1)
90 40-50-8620 Belleville Spring 3)
91 40-50-8660 Bevel Overtravel Spring (1)
93 40-50-8710 Auxiliary Bearing Spring 1)
94 42-12-0170 Axle 1)
100 42-70-5141 Blade Wrench Clip (1)




